9623 or 606-561-4983

6/8-

t Cub Cadet Parts Call 606

For Discoun

Page 1 of 71

2165 Tractor S/N 239,001 - 326,005

Air Cleaner

7N
(@)
M — 0,
\ — .l!. \ —— ™,
a m-u } -
/rj 1\& /Jl\;n
N T N
\I.....! Y s .\\.... ™
[ o\ (m)
f/..rj,\ /...... o
- \a T
e
/7 _ “
m o>
\ ‘mh.tud
sncy I8
‘__. \\n.../.,u!
" %
/!I\\\
G ﬂ-?
Y
N
\ o
Ch
&)

£

f_, r—a




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 2 of 71
Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 2 S Screw, Sems
2 BS-805655 1 S  Gasket, Air Cleaner
3 BS-807796 1 S Bracket, Air Cleaner
4 BS-807857 1 S Base, Air Cleaner
5 BS-394018 1 S  Cartridge, Air Cleaner
6 BS-807862 1 S Cover, Air Cleaner
7 BS-491875 1 S Knob, Air Cleaner
8 BS-805406 1 S Screw, Sems
9 BS-805057 2 S Screw, Sems
10 BS-271271 1 S Element, Foam
11 BS-807797 1 S  Shield Assy
12 BS-805631 1 S Plate, Air Cleaner
13 BS-805632 1 S  Tube, Air Inlet
14  779-3602 1 Label, V-Twin Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 71

2165 Tractor S/N 239,001 - 326,005

Battery, Electrical Components and Switches

Anm | x = mm
AR Slela)
2 - o2
) ) 0L
{ 3v @
//ﬁ\ | \_
,,MJ w\\\ )
=gy DwJ \“,””// n
ﬁ.\v ,,,”,H/ ﬁw\v ()
‘ ” " \ ///// 5 \\\M
n‘ " /Jv / \y M,\H\\\\
e ‘ ey Mwyr/ " man - mﬂwn\nm. m./
m?./v Mi’ "\ N
\ =0
o A Fogb L e
&) { - DAL 1 g
AA! o x:um, it - <

"
.

Dy (D) e / 7 o aghlP
m/,m.\v Ammw\w \V A\mmwmwunwnnnnﬁu 4 A,Aﬂw.“‘\ymmm T;v
i oy AL R
~— p /,
7Y m [@) v_ Ars .\v - £

ﬂ m
) N
Mv I =5 AN

- )
9 SN, T ,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 4 of 71
Battery, Electrical Components and Switches

Ref#  Part Number Qty S/P/F  Description
1 629-3010A 1 Main Harness
725-0157 3 /P Tie, Self-Clinch Cable
726-0215 10 Tie, Pushmount
2  759-3476A 1 S  Key, Ignition (Set of 2)
3 710-0168 1 /P Screw, Hex Cap, 3/8-16 x .50 Lg GR2
4  710-0258 2 S  Screw, Hex Cap, 1/4-20 x .625 Lg
5 710-0597 1 /P Screw, Hex Cap, 1/4-20x 1.0 Lg
6  710-0936 2 Screw, Truss Hd Tapp, #6 x .62 Lg
7 712-0271 3 /P Nut, Hex Sems, 1/4-20
8 712-0349 1 /P Nut, Hex, #10-32
9 712-3010 2 S Nut, Hex, 5/16-18 GR5
10 723-3064 1 Strap, Battery Retainer (Includes Ref No. 30)
11  725-1346 1 S Nut, Ignition Switch
12 725-1347 1 /P Cap, Ignition Switch
13 725-1365 2 S  Bulb, Indicator
14 725-1381 2 S Fuse, 20 Amp
15  753-0608 1 /P Battery
726-0161 3 Clip, Retainer
16  725-1648 1 S Relay
721-0342 1 S  Gasket, Silicone
17  725-3001 1 S  Solenoid
18 725-3147 2 Lug, Quick Connect
19  725-3159 1 S  Hour Meter
20  725-3163 1 S Switch, Ignition
21  725-3164 1 S  Switch, Interlock (Brake)
22  725-3165 1 S Indicator, Voltage
23  725-3166 1 S  Switch, Snap Mount - Normally Closed
(Reverse)
24  725-3233 1 S  Switch, PTO
25  725-3234 1 S  Switch, Seat
26  725-3237 2 Cover, Terminal Red
27  725-3238 1 Cover, Terminal Black
28  729-0207 2 Holder, Fuse
29  729-0209 2 Clip, Fuse Holder Mtg
30 732-0696 1 Hook, Wire Rectangular
31 736-0119 2 S  Washer, Lock, 5/16
32 736-0148 1 /P Washer, External Lock, 3/8
33  759-3689 1 S Diode Assy w/Lead
34  759-3693 2 S  Bulb, Head Lamp
35 759-3749 1 /P Bolt, Battery (Set of 2)
36  759-3750 6 Cap, Battery

WWW.mymowerparts.com



Page 5 of 71

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Blower

&—@©

(N L
N/ AWV %\nmm“mmmmmw B
o -\, mm“\ | ﬂ \mv
o \ ;/ esiz \ “ﬁ
\ v ) I/
TN, \\A, N u
(™) N ¢ o ¢
NI /NS () s
\ // wﬂ e ~
\ e TN
/ \ \ / AA Ar{ \T..ill....
/ /o Y —
\ ) / /
'
v
/7
ey,

'd
\
{ //
L
\ \
,w \
G
o l#/
\
N

7
W~

i
e

e

\m_..“
i/

\\“l/ L
\")

-
-

-
e

=
‘ - An.//

4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 6 of 71
Blower
Ref#  Part Number Qty S/P/F  Description
1 BS-805406 21 S Screw, Sems
2 BS-805025 1 S  Screw, Sems
3 BS-807870 1 Cover (Cylinder #1)
4 BS-807871 1 Cover (Cylinder #2)
5 BS-805260 2 S Screw, Sems
6 BS-807663 1 S Plate, Back
7 BS-805009 2 S Screw, Sems
8 BS-805505 1 Shield
9 BS-805738 1 Cover
10 BS-805636 1 Cover, Carburetor
11 BS-807898 1 S  Housing, Blower
12 BS-807661 1 S  Cover, Valley Extension
13 BS-805383 1 S Nut, Hex
14  BS-805448 2 S  Screw, Mtg
15 BS-92791 1 S  Washer, Lock, Internal Tooth
16 712-0142 1 /P Nut, Hex
17 BS-93722 1 S Terminal, Ground
18 BS-805641 2 S  Grommet, Cable
19 BS-398525 1 S Insulator Assy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

I}
I/ 4
®) \w““

)
P A—

\b \\.mr .mm
® S

Page 7 of 71

\,\I TN 77N \l// \_W.ul TN . K
DO OOV

YN ul

..

VK,\.N,Y.. \ ’ p A\_._,J/v
v - My g N
. A Av.vx,u“ Ve A_zv ﬂ av =
% H \““\_Hl s
e y

=} ) g 7 /
© N & SN
™ T
! )\.{“ \Lm/v N\, iV“v /
— n Yl ANT o
o g €S et (. X
01 S A o v s \\ — a - \ﬂ , \
o O /H\ ST AV a &/ p

[e) \ hmq N S e m .
<5 mm .,y/ N T W \

N A\

n < \ _vv \ ./N e u
— o .mlk ¢ mﬂm/v /TN ,/ ﬂ,_f/ _\ [\ A,
o O _” vf. \V M\ N ( Y _.
= T A DN\ A\
Q2 Am_v I -, 772NN
=@ N () &3C7 A\
" (o) N NN N
10~ ~ T ot Xl WY
.,Rl_v m i 1( V A\oo 'L .
F (@A

(

\\\\\\HA.W/

s (O

wmmmmuw, wwwmﬂ /,c\v
. /M

g Y mxw

75 WV\‘ ‘e ] A.EEIP/

¥

AM@ D
S O
<

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Brake and Control Pedals

Page 8 of 71

Ref#  Part Number Qty S/P/F  Description
1 603-0129 1 Shaft Assy, Brake
2 603-0133 1 Shaft Assy, Clutch
3  603-0157 1 Cam, Brake
4  603-0215 1 Return Bracket, Neutral
5 603-0216 1 S  Cam, Clutch
6 618-3060 1 S  Plate, Brake
7 703-2191 1 Arm, Brake
8 703-2376 2 Plate, Pedal Mounting
9 703-2570 1 S Pedal, Forward
10 703-2573 1 S Pedal, Brake
11  703-2582 1 S  Actuator, Reverse Switch
12 710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
13  710-1006 2 S  Screw, Hex L-Wash TT-Tapp 3/8-16 x .75 Lg
14  710-0796 1 /P Screw, Truss Mach Tapp, #12 x 1.5 Lg
15  710-3008 4 /P Screw, Hex Cap, 5/16-18 x .75 Lg GR5
16  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75 Lg
17  711-0415 1 S Pin, Clevis, 3/8 OD x 1.62 Lg
18 711-0736 1 /P Ferrule, Adjustment
19 711-3295 1 S Pin, Clevis, 1/4 OD x 2.38 Lg
20 712-0265 4 /P Nut, Hex Sems, 5/16-18
21 712-0271 1 /P Nut, Hex Sems, 1/4-20
22  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
23  714-0104 6 S  Pin, Internal Cotter, 5/16 Dia x 1.12 Lg
24 714-0145 4 S Pin, Internal Cotter, 3/8 Dia x 1.625 Lg
25  715-0114A 3 S  Pin, Spiral Spring, 1/4 Diax 1.5 Lg
26  726-0201 2 Nut, Push Speed, 5/16 ID
27  731-3165 1 S  Lever, Park Brake
28  731-3167 1 S Pad, Reverse Pedal
29  732-0152 1 Spring, Compression
30 732-0418 1 Spring, Extension, .38 OD x 2.10 Lg
31 732-0463 1 S  Spring, Extension, .75 OD x 5.0 Lg
32  732-3077 1 Spring, Brake
33  732-3099 1 Spring, Compression, .50 OD x 2.23 Lg
34  732-3112 1 Spring, Torsion
35 732-3117 1 Actuator, Neutral Switch
36  735-3048 1 Pad, Forward Pedal
37  735-3049 1 S  Pad, Brake Pedal
38 736-0142 1 S  Washer, Flat, .281 x .50 x .063 Thk
39 736-0185 1 S  Washer, Flat, .406 x .75 x .063 Thk
40  738-0255 1 S  Bolt, Shoulder, .375 Dia x .181 Lg
41  741-0225 4 S  Bearing, Hex Flange
42  747-3216 1 Rod, Brake
43  747-3219 1 Rod, Park Brake Engagement
44  761-3019 1 Drum, Brake
45  761-3020 2 S  Shoe, Brake
46  761-3028 1 Actuator, Brake Shoe

WWW.mymowerparts.com



Page 9 of 71

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Bulkhead, Dash Panel and Engine Controls

=i

N,
AT O

\

—

7
7 o

P

AU ONRL

AL R AN
AN
AWMLV LAY

RN
AN
AR

NN Y
NN

P Y
AL AL

AMLLLV LAY
AV LAWY

=y
S

P~ ,\4“\.“‘& D \wa_‘

\An\.““\\ |||||||

I -~
/1 /,,mmmu“\N\\
L N I WA
N/, &S
A A A(N l\\l\.-._HH\ “\Q o
@rA Sl
- .l.Hn\uwunnnn\r. N
ﬁ TR -2 (
~ L P ®©
e

) ~
S o
il . -
@ A , e
[ & — T
O Nl N i
oo A ! ;I 4 N l

e
~ / e
e

'

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Bulkhead, Dash Panel and Engine Controls

Page 10 of 71

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-2562 1 Bulkhead, Lower
3  710-0597 6 /P Screw, Hex Cap, 1/4-20 x 1.0 Lg GR2
4  710-3217 3 /P Screw, Cross Rec Truss Hd #8-32 x .38 Lg
5 712-0142 1 /P Nut, #8-32
6 712-0397 2 S Nut, Wing w/Bell Washer, 1/4-20
7 1 Seal, Push-on Trim, 14" Lg (Order part no.
720-3024, 28" Ig & cut to fit)
8  720-3025 2 Plug, Button, 1.12 Dia
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3054 4 Nut, U-Clip, 1/4-20
11  731-3137 1 S Panel, Dash
777-1703 1 S  Graphic, Ignition Switch
12 731-3161 1 S  Knob, Throttle
13  731-3166 1 Boot, Intake
14  736-3128 4 Washer, Flat, .285 x 1.75 x .10 Thk
15  746-3049 1 S  Control, Throttle
16  746-3052 1 Control, Choke
17 747-3226 1 Rod, RH Mounting
18  747-3227 1 Rod, LH Mounting
19 777-1711 1 S Label, Dash
20 726-3048 2 Nut, U-Type Speed, 1/4-20

WWW.mymowerparts.com



Page 11 of 71

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Carburetor

4 4 g
/ &7 -
Nl
\\ \ > O
\ \\ \\ - Pu.
/ / / mnnm/.v, v
/ / =/ 1B
@) / /. /|8
AN _“‘“\ /
\ \n“\_. / )
/ / ) =
. \ _\_mmv o/ v ..nv_ \ / Ao @)
/S = ‘mm ) Ammmw_ ABU / _AB\V m
% - R — ) 4 Ny ~
(W~ (0) " / S
\w h\_,u_ \ /, / ~|=
- v \...ﬂ.---..ﬂ...... oy (~ )
o\ / \ A Rt
,,. v ,, G ,,M ) e S
NS N N
g ,.H___H-H...U = mu\ J \\ { ON J \ 27 /7
_4 \An....;i.i T._ / ALY | H// /, .a_ ___nuwv / h ,
_/ N\ ;/ \be—- ) _ \® \\ ; W\ o
; N\ N i L) ) \~"0)
\ . ._ ) GE» NPT AN A N
nu“.ﬂ)m. /) - \w... / A\_ ma_;v_
\“, “V ) -l\\\vr.\ Y e
2 ) !II iaamﬁ. A“ -.\\ A/wl. \v
/J \\_.“.iv rnmu - hd
AN fh”n\v




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 12 of 71
Carburetor
Ref#  Part Number Qty S/P/F  Description
1 BS-807918 1 S  Carburetor Assy
2 BS-807919 1 Body, Upper Carburetor [Includes Ref No. 3

(Qty 2), 5, 9 & 16]

3 BS-805538 3 Screw, Valve Mounting

4 BS-807718 1 Screw, Throttle Adjustment

5 BS-805541 1 S  Gasket, Intake Elbow

6 BS-805546 1 S  Float Assy

7  BS-805545 1 Pin, Float Hinge

8 BS-805547 1 S  Valve, Fuel Inlet

9 BS-805539 1 Valve, Choke
10 BS-805548 1 S Jet, Main
11 BS-807719 1 S  Valve, Idle Adjusting Needle
12 BS-805540 4 S  Screw, Upper Body Mounting
13  BS-805559 1 S  Plug, Welch
14  BS-805554 1 Valve, Throttle
15 BS-807720 1 Shaft, Throttle (Includes Ref No. 18 & 20)
16 BS-807722 1 Shaft, Choke (Includes Ref No. 19 & 20)
17 BS-805553 1 S  Jet, Slow Speed
18 BS-805557 1 Collar, Throttle
19 BS-805543 1 Collar, Choke
20 BS-805544 2 Seal, Shaft

1

21 BS-805264 S  Gasket, Carburetor Mounting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 71

2165 Tractor S/N 239,001 - 326,005

Drive Line

(@ =
Y m\\w-m,ﬂ, @ ® /m -
\ ~/ \M ”m/% \\ / . \hﬂ "
N I X AM\ & s
NSRS F
\ \ \ AD,_\V N\ ” ® q / . )
// / "\ / /., , \ ; Mv v\\ N .F/
/1 @/v /// /, ..-/ Nm Nm A/.W\v R
| P ‘),
5 ey
LA Wmmmﬁww / ———

Jnmm.v /rv / o
7N . ”#\H\w@m @
Amm

“wm“ ,M\

(R
Y, <Y
\ H-\V
Ca a
{ uﬁ\v n/
//t Y“\ A/ /A
7 %m\ /
S \V4
S ] &
, I ,
L 3, W) :i:wv e /s
oy - A x4 LN
\ T ATAN &
/ - g~ / \\:I\x\l/ev ..m
\ ~f ] /TN
\ ¥ [ 2l
lv \ \ £ 0 K . 2
{~ V ; S |
TR\ TN
m\ ’ // va /
\\\.w e/ PR / >
_H\ \mm A,\,”” ~ e )/ ,WV“H,W %wv
®k A
~— A,mv_;v 7_\ _ / /,
_wm SN
& S

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Page 14 of 71

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0179 1 Shaft Assy, Drive, 29.06 Lg
759-3764 2 /P Kit, Drive Barrel
2 618-3085 1 S  Transmission, Hydro For components see
listing of parts under details of hydro
transmission
3 618-3088 1 Pinion Assy, Input
4 618-3111 1 S  Pump, Hydrostatic (Used with transmission
serial no. 006357 & above) For components
see listing of parts under details of hydrostatic
pump
618-3095 1 Pump, Hydrostatic (For transmission serial no.
006356 & below)Order Hydrostatic pump
618-3111, Solid plug 737-3058, and O-ring
721-3021. For components see listing of parts
under details of hydrostatic pump.
737-3058 1 Solid plug
721-3021 1 S O-ring
5 703-2568 1 Arm, Hydro Dump
6 710-0601 2 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
7  710-0642 1 /P Screw, Hex Wash, TT-Tapp, 1/4-20 x .75 Lg
GR5
8 710-3180 4 /P Screw, Hex Cap, 5/16-18 x 1.75 Lg GR5
9 710-3195 2 Screw, Hex Cap, 5/16-18 x 4.5 Lg GR5
10 710-3288 8 Bolt, Hex Patch, 1/4-20 x 1.62 Lg GR5
11 710-3290 5 Screw, Hex Wash Tapp 3/8-16 x 1.25 Lg
12 711-3330 1 Pin, Locating
13  712-0262 1 /P Nut, Hex Center Lock Jam 3/8-24
14 714-0104 1 S Pin, Internal Cotter, 5/16 Dia x 1.12 Lg
15  719-3096 1 /P Adapter, Drive Shaft
16  721-0261 1 O-Ring, 2.75 x.103
17  725-0157 1 /P Tie, Self-Clinch Cable
18  726-0205 1 /P Clamp, Hose
19  731-3095 1 S Fan, 10 Blade Cooling
20  736-0105 1 /P Washer, Bell, .380 x .88 x .062 Thk
21  736-0119 4 S  Washer, Lock, 5/16
22 736-0270 1 /P Washer, Bell, .265 x .75 x .062 Thk
23  736-3008 2 S  Washer, Flat, .312 x .750 x .119 Thk
24 736-3099 1 S Washer, Spring Wave, 1.96 x 2.44 x .06 Thk
25  737-0296 1 /P Vent
26 737-0299 1 Fitting, Elbow
27  747-3228 1 Rod, Hydro Disengagement
28  748-3037 4 S  Nut, Fan, 1/4-20
29  748-3052 1 Adapter, Pump
30 1 Line, Fuel, 7 in. Lg (Order bulk fuel line part
no. 759-3330 10 ft Ig)
759-3330 1 /P Bulk fuel line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 71

2165 Tractor S/N 239,001 - 326,005

Electric Starting Motor

& )
&
.\ F
7EN\ ) &
, - | \
, ”Ww / l I D -
\ - , ' \-iwﬁ a /
ANW RN N / ,m“u =) ._WW,UWW” @ &
\ & & o ;O i\ P i ﬂ \/
& . W N VE=ZEN )
T \ Gy, /
- “M“\WMMMW” / e //_ muc iy /\ ._Amwu
,\ N mmmmv —() /
R - =/
O™ \\ , ,,
.ﬁ?;_ a \““m‘“”“-muﬁﬁ,w,
¥ ) s
AR N~ Q7
AEV N k\.,. - NS AAJA
\ T © 1 ﬂ,,/ﬂ//,i/uam/
WY
N /”, // ” //r/m,,” =)
G
, w. ””m Iﬂnmz

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Electric Starting Motor

Page 16 of 71

Ref#  Part Number Qty S/P/F  Description
1 BS-805247 2 /P Screw, Mounting
2 BS-399169 1 S  Motor, Starting
3 BS-94169 1 Bolt
4 BS-490311 3 Brush Assy
5 BS-490421 1 S  Kit, Bendix Drive
6 BS-398003 1 S  Drive, Starter
7 BS-490309 1 Armature Assy
8 BS-280104 1 S Gear
9 BS-394857 1 /P Cap
10 BS-490310 1 S  Cap Assy, Commutator End
11 BS-399172 1 Housing Assy
12 BS-490467 1 S  Kit, Spring
13 BS-94288 1 S Pin, Roll
14  BS-490316 1 Brush, Spring Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 71

2165 Tractor S/N 239,001 - 326,005

Engine Assembly

— \\\ ™ A\\l.u \mmw/ ﬁ\m%_/v
0 '
> uﬁ, ]
- e l - o
~ T / -~ - ﬂ? nW. M " ),
-\n..nn...\mm%wymﬁuv N P SR _w” « =) / \v\ ®
mx \ ﬁf V/APQ &S NN \ m\
/ x \\\\»1..,”\ . " 1()/ v
/, \lﬂ\v y " e / ' l( v,_ 7
NPz > A V
< \\ / ,I.IJ.AIIA/
= / y A ﬁ

- /mmwc\.nwmmwm\umg VAV /
w\.wAA-uﬂ_.,uy@
4NN

™\
A/ Lﬂ/

/

\, < 5
. wrwu \

\
_\m%_ A\ENV A ﬂv

NN

M

@)
SIONA
20 \

By N\ \
<t N / \\T
— J\ \ Q\\ [

\7 @ ,_ S —©
®) \ & @mﬁmwv.\
o s
3) AN o)
= A/&\v /ru““‘ A nuwnnmuHA\/
—~ A\mﬁ/v / \b \\HHHMH/M\\\
?u / 7 (e

A
P!

-
e

\)
N
ﬁ/@\_\

ED

N

Q)

&

o U

5

i

G lWﬁ -
wm\ Z E Vw )

\./

N ///‘ —

_
Oﬂ.:m_
i) @I.-.

— \ AN

_nn 4

el \
}ﬂ\Vlll\)_n

(50 eamut
e

A m v..ullll.i mm_\‘wmw.

\‘rl

A

&
B @
/]
_%A---.A,mm

—————

Hu

/

/

&)

g

/
£/ 5
| —

)

)
\ \mw

.‘ )(..,L«Jﬁ\)f),

M y " »vl/ﬂ:/

BT
% \

-

WWW.mymowerparts.com

o

r/.\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Engine Assembly

Page 18 of 71

Ref#  Part Number Qty S/P/F  Description
BS-303447-0447 1 S  Engine, Complete
1 BS-807521 1 Cylinder Assy
2 BS-807687 1 /P Bearing
3 BS-805101 1 S  Seat, Oll
4 BS-807678 1 Head, Cylinder (Cylinder #1)
5 BS-807679 1 Head, Cylinder (Cylinder #2)
6 BS-805193 8 Washer
7 BS-805111 2 S  Gasket, Cylinder Head
8 BS-807795 1 S Breather Assy
9 BS-805379 1 S  Gasket, Breather
10 BS-805751 1 S  Screw
11 BS-805362 1 S  Tube, Breather
12 BS-805112 1 S  Gasket, Cover
13  BS-805097 8 S  Screw
14  BS-805048 1 S  Plug, Oil Drain
15 BS-807589 1 Crankshatft
BS-807625 1 Washer, Thrust
16 BS-805213 1 S  Bearing, Ball
17 BS-807628 1 S  Cover,Crankcase
18 BS-805049 1 S Seal Oll
19 BS-805017 9 Screw, Cover
20 BS-805016 1 Key, Flywheel
21 BS-807619 2 S Piston Assy
BS-807807 2 Piston Assy, .010 O.S.
BS-807809 2 Piston Assy, .020 O.S.
BS-807811 2 Piston Assy, .030 O.S.
22 BS-807620 2 S Ring Set, Piston
BS-807808 2 Ring Set, Piston .010 O.S.
BS-807810 2 Ring Set, Piston .020 O.S.
BS-807812 2 Ring Set, Piston .030 O.S.
23  BS-805099 4 S  Lock, Piston Pin
24 BS-807621 2 Pin Assy, Piston
25 BS-807622 2 S Rod Assy
26  BS-805395 4 S  Screw, Rod
27 BS-807681 2 /P Valve, Exhaust
28 BS-807680 2 /P Valve, Intake
29 BS-805078 4 Spring, Valve
30 BS-805300 2 Plate, Windage
31 BS-805092 4 S  Retainer, Valve Spring
32 BS-807683 8 /P Retainer
33 BS-805354 4 S  Valve, Tappet
34 BS-807542 1 S Gear, Cam
35 BS-805059 1 Plug, Pipe
36 BS-805054 1 S  Seal, Governor Shaft
37 BS-805058 2 S O-Ring
38 BS-805198 1 O-Ring
39 BS-805316 1 S O-Ring
40 BS-805343 4 Stud
41  BS-805073 1 S  Stud, Adapter
42  BS-805420 4 S  Washer
43  BS-805019 4 S Nut, Nylock
44  BS-805449 1 Lockwasher
45

BS-807623  \wwWw.mytmower Bart L. aomni



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Engine Assembly

Page 19 of 71

Ref#  Part Number Qty S/P/F  Description
46  BS-805480 1 Link, Governor
47  BS-805460 1 S  Spring, Governor
48  BS-805453 1 S  Spring, Idle
49 BS-807610 1 S  Bracket, Governor
50 BS-807528 1 Lever Assy
51 BS-805465 1 S  Spring, Governor Link
52 BS-807598 1 Screen, Pick-Up
53 BS-221535 2 S  Clamp, Casing
54  BS-805018 1 S  Washer
55  BS-805025 5 S  Screw, Sems
56  759-3336 2 /P Plug, Spark
57 BS-805169 2 S  Screw, Hex Hd
58 BS-805675 1 Gear, Timing
BS-94196 1 Key, Timing Gear
59 BS-807585 1 S  Dipstick
60 BS-805259 1 S Seal
61 BS-807584 1 Tube, Filler
62 BS-805413 1 Bushing
63 BS-805412 1 Bushing
64 BS-805381 1 Bolt
65 BS-805197 1 S  Baffle, Breather
66 BS-805383 1 S Nut, Hex
67 BS-805417 1 Pin, Cotter
68 BS-807596 1 S  Fork, Governor
69 BS-805416 1 S  Washer
70  BS-805529 2 S  Elbow, Spark Plug
71 BS-805103 1 Dowel
72  BS-805102 1 Dowel
73 BS-807688 1 S  Seal, Screw
74  BS-805057 2 S  Screw, Sems
75 BS-805317 1 S  Screw, Mounting
76 BS-805386 1 S O-Ring
77 BS-805083 2 S  Liner, Exhaust Port
78 BS-805094 2 S  Seal, Valve Guide
79 BS-805085 2 Seat, Intake Valve
80 BS-805086 2 Seat, Exhaust Valve
81 BS-805084 4 S  Guide, Valve
82 BS-805250 1 S  Gasket, Adapter
83 BS-805030 2 Screw, Sems
84 BS-805028 2 S  Gasket, Valve Cover
85 BS-805842 1 S Cover, Valve LH (Shown)
BS-807665 1 S Cover, Valve RH (Not Shown), (Used on
Cylinder #1)
86 BS-807644 1 Oil Pump Assy
87 BS-805313 1 S  Slider, Governor
88 BS-805352 2 S Rod,Push
BS-805617 2 S Rod, Push (Exhaust)
89 BS-492932 1 S  Filter, Oll
90 BS-805292 1 S  Adapter, Filter
91 BS-807557 4 Arm, Rocker
92 BS-805342 2 S  Shatft
93 BS-805341 4 S

WWW.Mmymow

erparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 20 of 71
Engine Assembly

Ref#  Part Number Qty S/P/F  Description
94  BS-805247 1 /P Screw, Mounting
95 BS-805406 2 S  Screw, Sems
96  751-3057 1 Pipe, Oil Drain, 3.5 Lg
97  751-3001 1 /P Plug, Oil Drain
98 BS-491657 1 S Switch, Oil Pressure
99 BS-491832 1 S  Plug, Oil Fill

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\‘-;J_ja.\..un =
s ‘mn;v i '..u
e \\\\\ - ....Il

\\

Page 21 of 71

\\mm,z mﬂ .\mm\ﬁw N\M\V

A,/ 0 ey
N \ﬂmf : i <
= & A Y e
A\_u,,v Af.u\v--/ A,wﬁ--. ‘' ﬁmﬂww‘u_;_/ﬂwm
My / WN“A. — _) l mﬁ/ i
// A'.(“ Jf / - m...\ ﬂw
(B A ,ﬂuv/v|...||l|||1||..v,‘,rmmmw
’ S’ - |“\17
VR O—{@)
W ”

A\
//M{l\\\ Pmtwrmwwwﬂv
\
N
A\“./._/ /\\

r—

S’

WWW.mymowerparts.com

2165 Tractor S/N 239,001 - 326,005

Engine Electrical

g
®

L



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Engine Electrical

Page 22 of 71

Ref#  Part Number Qty S/P/F  Description
1 BS-807531 1 S  Flywheel & Ring Gear
2 BS-805007 1 S  Washer, Spring
3 BS-805021 1 Nut, Hex
4  BS-805407 4 S  Screw, Mounting
5 BS-493792 1 S  Wire, Ground
6 BS-805447 4 S  Screw, Sems
7 703-2164 1 Screen, Rotating
8 BS-805402 4 S  Spacer
9 BS-393295 1 S  Stator, 16 Amp
10 BS-394890 1 S  Regulator
11 BS-805448 2 S  Screw, Mounting
12 BS-492341 2 /P Armature
13 BS-805407 4 S  Screw, Mounting
14  BS-221798 1 S Terminal
15 BS-807805 1 Gear, Flywheel Ring

WWW.mymowerparts.com



Page 23 of 71

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Engine Mounting and Muffler

L A / — @ O
R~ DN R, ©@ OF 7
&~ Ny DNy
N M ‘\Wm. 14 e /
e mmmu.wz = | \\ \\\\...../ ™
\h G yay. nfﬁ\v (- v
A P~ /v e _“ i “u.\ K\ M e
(o \v Lﬁ e - \L
~ @ N e
i

AJ /!

e \ / S/ /
\“\ \\ \\ mw th ,,v.m
\\\ \\.\\) NJ / \
“ \“ L v V\ r \
~ & W\ J
E / /
- // \\ / .
[ < v VA " y
A/ft\\ N“_MV‘ o
\ ﬂ-.-\ , V\
\ S .ru.
\\ rv ‘w_\
. \\\
~ ., \ h‘\ R\HH\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Engine Mounting and Muffler

Page 24 of 71

Ref#  Part Number Qty S/P/F  Description

1 710-3180 4 /P Bolt, Engine Mtg, 5/16-18 x 1.75 Lg GR5

2  710-3292 4 /P Screw, Socket Hd Cap, M8-1.25 x 20 mm Lg

3  712-3004A 3 /P Nut, Hex Flange Top Lock, 5/16-18

4  712-3010 4 S Nut, Hex, 5/16-18 GR5

5 736-0242 4 /P Washer, Bell, .345 x .88 x .060 Thk

6  951-3001 1 S  Muffler Assembly (Refer to Service Advisory
SBCC-394 Muffler & Exhaust Pipe)

7  751-3122 1 Tube, Exhaust

8  759-3744 1 S  Arrestor, Spark

9 BS-805024 2 S  Gasket, Exhaust

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Fender and Running Board

Page 25 of 71

(
Awmwmy A\_W
Awmmmﬂ s
A\ 1
\\‘\w ~
i
,\hmm“mmm“m“ww?
e
RN\ N
. e
R //)

v ° ~ /M

N

{ \ ~
°

1

N
S0 RN\ VAR € _\MW
RN \U >

- \. lM/‘ /:\VN/ o
N\ NN
/ // / / ///

™

N
NN
AN o
RN 2, 0
LIRS / // N
\ //
AN
/N//M/ mw\
1l ¢
- Lm." ° /VVIW N mn“. N

Y
/i

)
kPLN
.

=

A e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 26 of 71
Fender and Running Board

Ref#  Part Number Qty S/P/F  Description
1 631-3001 1 Cover, Hydro Shifter
777-2038 1 Graphic, High Arrow
777-2039 1 Graphic, Cruise Control
2  631-3002 1 Cover, Implement Lift
3 703-2278B 1 Fender
4  703-2628 2 Plate, Fender Reinforcement
5 710-0258 6 S  Screw, Hex Cap, 1/4-20 x .62 Lg
6 710-0601 6 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
7 710-1268 4 /P Screw, Hex Tapp, #10 x .38 Lg
8 712-3027 6 S  Nut, Hex Flange Lock, 1/4-20
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-0211 6 S  U-Nut, 5/16-18
11 732-3122 2 Retainer, Hook
12 735-3046 1 S Pad, RH Foot
13 735-3047 1 Pad, LH Foot
14  759-3737 1 S Running Board w/Graphic Warning
777-1712 1 S  Graphic Warning
15  777-1915 1 S  Graphic, Rear Fender

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 71

2165 Tractor S/N 239,001 - 326,005

Frame and Drawbar

AN
—~ 7NN\
& 7 \\\ A\ T Ty
WA /
e \\ y \ P, /
\ \\ S/ 4 “UIJWI )/ .
\ i BN _
\ ‘“ s _//A_n"mmwv \ A‘éy / ( tY
({ SONSMNY A T
=N s Sl - 7N T -
/ fyﬁmv. A/QU. \“\ 4 \\ “\ .M—:,U.a Arzv
/rmwwv/ \\\‘ - ~J
. \\\
/
. A ©)
() mN num w,,nzf/ﬁ%\v
‘ﬁnr . i q I” , )
(@ ﬁ
(o) \7/
I ,
tr!.flllltw..ﬁ_ , mu/v A/Am_\_

[ ~ 7/ o\ /A
wwm_Auv\“\\ / ) ,///// \ / .pw
O/e/ A T \\V / @
v \\ / wv \\\hmnwu N /A/ ./ \ /uﬁ
\\“ \\\\num“““\”,/ ay/ NG / V,! A" .A' o
VS \ N\ AN\
»E ANV \y/,
@ AN /AN N
SARIVANYZZ/NN
37 N4/ NN\
4 /// \Y \WA;JN ..... \o\ \
DS Wi MR A
hug} e L
%v ¢/ vwm/A/mN-”u,.n,,u N\
el 77 N\ T
e ,N/ /7/ \) u,,,
,@/v © /N/ /N/m.m_.,.i-.....,r < m
.A\ ,ﬁ\ \,ﬂ,.k\”..mﬂlillrw.erMH.Vt/ 7= A/5,\_
A A [y .Av \\\\NH
\ \W\.\\\ M%.
_ . C—— N )
_f.i--.i....mm....u 2 T A—\
M”M\ \\\\\
/s \x
_&
/ e\\
_ K h_\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Frame and Drawbar

Page 28 of 71

Ref#  Part Number Qty S/P/F  Description
1 603-0104A 1 Frame
2 603-0132 1 S Rod, Quick Attach
3  703-2257 1 Drawbar
777-1714 1 Graphic, Release Lever
4  703-2577 1 S  Bumper
5 710-0601 10 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
6 710-0623 2 /P Screw, Hex Wash Tapp 3/8-16 x .75 Lg
7  710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0 Lg
8 712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 726-0211 6 S  U-Nut, 5/16-18
11 732-3002 1 S  Spring, Latch
12 738-0255 2 S  Bolt, Shoulder
13 750-3114 1 S Spacer, Idler, .407 ID x .62 OD x 4.38 Lg
14  756-3045 2 S  Pulley, Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 71

2165 Tractor S/N 239,001 - 326,005

Front Axle and Connections

ONG
N V_ﬁw Ju A,,ﬁ.\w\_m,v ®
(o)™ ;ﬁ T &« T

~’ . —aanLﬁm w \%\
Hr.f!, .,f,;_wjm7 N m wm ‘\_\ '.ﬂ.nMM“\\\\\\
.:,.,.;.,.f..r; y \ \
..,:.,,:,.Juw,v\, /N/ —~
/ N\ ©@E

( Afwma M‘. A.H.,V <
\ e () T/ /]

\ arm——, =t
V() N /
Lu_ ,_../ A,,H\ _ W 3 Mn \
TN oy
0 P W *
.?nn/ ./-‘.nm — Q‘q
/Wv #\ y
,,,_ A\ _WA \w N
M R
\\,Mm”(mnwm m A,“w\v ()
\“‘nmnuww ailn—.\\\\\\\\—l A.mﬁuv e
v,,._m - Muﬂm.\...\ f_.\ _m 5u-

wa % o
\./n Z e “—

L ool —
et %u m e —
\\\\\ \\\\ha._n_._ v\ M— ~ __w AA mv _wuvnw\ numur

Bl =BT B
h\\ "ﬁ\ .\\um(km W mM ._II!iH\ y Amwv m!rll.‘vu |
~ o7 R / [ Cr—.
| /% I
. A\_,.g C \,

V, N
Af..”..\.\u

_

‘
-
o

(¥)

J
N ._Ha_wmwmw\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Front Axle and Connections

Page 30 of 71

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assy, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 Lg GR8
3 710-0116 2 S  Screw, Hex Cap, 5/16-18 x 2.0 Lg GR2
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-3001 4 S  Nut, Hex Jam, 3/8-24 GR5
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk Hdn
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23 Lg
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 71

2165 Tractor S/N 239,001 - 326,005

Front Wheel

A

Pt

A \V

.,

Mg el

—,
a ]

“wmmu

7N
Ul \_

ey

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Page 32 of 71

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3105 2 S Tire, Cub Tread, 16 x 6.5 x 8
1 634-3016 2 S Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 Lg GR5
3 731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110 Thk
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06 Thk
7  737-0280 2 S  Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 71

2165 Tractor S/N 239,001 - 326,005

Fuel System

(@

e,

AmUV

A"

,awuummw ‘
A .
L @
) ..g.@%ﬂ J
Tk
)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Page 34 of 71

Fuel System
Ref#  Part Number Qty S/P/F  Description

1 BS-805264 1 S  Gasket, Carburetor Mtg
2 BS-805466 2 Screw, Sems
3 BS-805328 1 S  Spacer, Carburetor
4 BS-807918 1 S  Carburetor Assy (See page 24 for breakdown)
5 BS-393815 1 Line, Fuel (Cut to suit)
6 BS-805439 1 S  Link, Choke
7  BS-493629 1 S  Filter, Fuel
8 BS-221535 1 S  Clamp, Casing
9 BS-807609 1 S  Bracket, Choke

10 BS-805406 2 S  Screw, Sems

11 BS-491922 1 S  Pump, Fuel

12 BS-805187 6 S  Clamp, Fuel Line

13 BS-807685 1 S  Bracket, Fuel Pump

14  BS-805317 2 S  Screw, Mtg

15 BS-807664 1 S  Solenoid

16 BS-805169 1 S  Screw, Hex Hd

17 BS-280866 1 Insulation, Fuel Line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 0of 71

2165 Tractor S/N 239,001 - 326,005

Fuel Tank

TN L
(M) o=
S e

. -t
) -,

)
wcw=w rszqx\_
\l.lJ N ./

r __,
ﬁ/ J\J_ _/ fnmw..

-
—
-
——,
.....nr..r....!...m

e

T
©
e l\\ \.\\]fl
——— o - 1\\
AN .
/)77 ,
o~y /klh \
4 o N \.\ \\
© ) /
",

vy A

WWW.mymowerparts.com

\
N
,, \, ,/
,.,._/,,
../.. — ! \ ,,"/
TN / AR
£ N
]
()



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 36 of 71
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4 1 Line, Fuel, 75in. Lg (Order bulk fuel line part
no. 759-3330 10 ft Ig)
5 751-3112 1 S  Tank,Fuel
6 751-3124 1 S Cap, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 71

2165 Tractor S/N 239,001 - 326,005
Gasket Set and Valve Overhaul Kits

Amm\
®&
\§
.,@/.
@

EImmm
iy

/

j
I

™ WY./ fl.l [ag}
A/m‘“\v W”u”ﬂl
IIIIIII mﬂh“k \\

\
smmuu-nn\“\

o~
™,

f

Qe

i R N

_ e =

JﬂU\II

.\llllllllll.\\

/ \l/

@

r\\ A\/

=

i
\\ll.,a

A = ‘HW R N

Nug‘Y

-
““\\

\ \\ = N.III AM_..WV

(CIn

e

\\\\ s

- .uﬁ
\-nl\u\

il \m\

S
.i/lm.".
III..L

A, \

ll\\“\ .ﬂ

e

—@ M

S

{
\

7N
20
\\/

) !
A\

N

L Q)
39,
N

a6 /6

T/

)

P nU

N I®)

/M\l/ll\\\.

D)
o —=

v

/
£

Alll!tl“l\\ /
e "
llllllf\

—]

.
o

Amwv
N

/

(
A\

&

N
0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Gasket Set and Valve Overhaul Kits

Page 38 of 71

Ref#  Part Number Qty S/P/F  Description
1 BS-807640 1 S  Gasket Set (Includes Ref No.2 thru 15)
2 BS-805111 2 S  Gasket, Cylinder Head
3 BS-805379 1 S  Gasket, Breather
4 BS-805112 1 S  Gasket, Cover
5 BS-805264 2 S  Gasket, Carburetor Mtg
6 BS-805023 2 S  Gasket, Intake Manifold
7 BS-805655 1 S  Gasket, Air Cleaner
8 BS-805024 2 S  Gasket, Exhaust Manifold
9 BS-805250 1 S  Gasket, Adapter
10 BS-805028 2 S  Gasket, Valve Cover
11  BS-805058 2 S  O-Ring, Oil Pump
12 BS-805198 1 O-Ring, Crankcase Cover
13 BS-805316 1 S  O-Ring, Pick-Up Tube
14  BS-805420 4 S  Washer, Valve Cover
15 4 Seal, Breather Screw (Order BS-807688)
16 BS-807668 1 S  Overhaul Kit, Valve (Includes Ref No. 17 thru
21)
17 BS-805193 8 Washer
18 BS-805111 2 S  Gasket, Cylinder Head
19 BS-805420 4 S  Washer
20 BS-805019 4 S Nut, Nylock
21 BS-805028 2 S  Gasket, Valve Cover
22 BS-807688 1 S  Gasket Set, Breather (Includes Ref No. 23 &
24)
23 BS-805379 1 S  Gasket, Breather
24 1 Seal, Breather Screw (Order BS-807688)
25 BS-807726 1 S  Overhaul Kit, Carburetor (Includes Ref No. 26
thru 35)
26 BS-805541 1 S  Gasket, Intake Elbow
27 BS-805545 1 Pin, Float Hinge
28 BS-805547 1 S  Valve, Fuel inlet
29 BS-805548 1 S Jet, Main
30 BS-807719 1 S  Valve, Idle Adjusting Needle
31 BS-805559 1 S  Plug, Welch
32 BS-805553 1 S  Jet, Slow Speed
33 BS-805557 1 Collar, Throttle
34 BS-805543 1 Collar, Choke
35 BS-805544 2 Seal, Shaft

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

- 87
~ ] I N
Y - s mm ﬂu A o
o \ /ﬁ Te
o)) =L
(90 JJ
%u A\ n
Dnm mw . /
A\ / S
//, (v
/ \m\“. .
\\ “‘ , ]
/f /g

// ,//
ﬂmzm
i | T

A

—N

| (D
(N &)

¥y

WWW.mymowerparts.com

\ N 7 , _
M// / N-w w“ u&\,m 4./v L
”// Y, RO\ &
. /// RN H & sﬂ./u/,ﬁw //,, m
2 // N TUANG Y
7\ P -
Z / A m./;J/,y NS
3, N . \ , N
M\\“ I...IMWJ.HI,J?IIMV IIIJ -» V.MVH,/ /
> AN AN
A a2 () AN
s 2 N e . ﬂnwi//,,
\_xﬂ ﬁ\_..//u 2 > _ F W(u!nnnuunnn\.!ﬂ .v/, \ W v,
o o, Y
( oy L@ T PAN N
/lx\v oy N N .t/
> (&) / 7

2165 Tractor S/N 239,001 - 326,005
Grille, Hood and Side Panels

\
TN T // AN
(7) [\ R
/mm\ ﬁiff”ybv &\
L AN e
T NN
(o RN ,"./
/mm\v A=
I
Itf!!fl:wxﬂmr|\nr 0
/@l hr...hr\\h



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Grille, Hood and Side Panels

Page 40 of 71

Ref#  Part Number Qty S/P/F  Description

1 603-0211 1 Bracket, Grille LH

2 603-0212 1 S  Bracket, Grille RH

3 603-0262 1 S  Bracket, Upper Hood

4  703-2396 1 S  Panel, RH Side

5 703-2397 1 S Panel, LH Side

6 703-2398 1 S Grille

7  703-2465 2 /P Link, Short Hood

8 703-2466 2 S  Link, Long Hood

9  703-2495 1 S  Screen, LH Panel
10 703-2496 1 S  Screen, RH Panel
11  703-2612 1 Guide, Hood
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50 Lg
13  710-0599 6 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
14 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16 723-3059 1 /P Seal, Heat Baffle
17 726-0139 2 /P Nut, U-Type Speed, #10
18  726-3047 6 S  Retainer, Push Nut
19 731-3138 1 S Lens, Cub Cadet
20 731-3150 1 S  Reflector, Headlight
21  732-0334 2 S  Spring, Compression, .50 OD x .50 Lg
22  732-3116 1 Spring, Hood Latch
23  732-3121 2 Spring, Extension, .50 OD x 2.25 Lg
24 736-0175 0 S Washer, Spring, .265 x .562 x .025 Thk
25  736-0400 2 S  Washer, Flat, .218 x .62 x .063 Thk
26 738-3141 2 S  Bolt, Shoulder, .31 Dia x .75 Lg
27  748-3055 4 S  Bushing, Tapered
28  759-3747 1 S  Hood, Series 2000
29  777-1702 1 Graphic, Hood RH

777-1701 1 Graphic, Hood LH (Not shown)

30 777-1709 2 Graphic, HDS 2165
31 T77-2276A 2 S Strip, Protective
32 777-2283 1 S  Graphic, Warning Hot
33  779-3536 2 S  Script w/Studs, Cub Cadet
16  723-3061 1 Seal, Heat Baffle

WWW.mymowerparts.com



Page 41 of 71

ISSIoON

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Hydro Transm

- —— — - — M%/

T o &4
= / %ﬁ L\ Uyr.m..m.m
/ ) o 4 iy
VAN Y &\ / d
/ R ,wa / \\ / : o ) / \\ O
o ~ N4 / / : N i u_ \ / C
\\ ), N mmw 13 M @, \ mdmu_ / \\ﬂ,. .
J Y (YN //qu TM " e 1) {/ RNy ﬂ;a.\u
1..A Afav AE\M N ht ( ) / \ . / / ﬂ_.at.
) N. m N WmmW 7 / S \w ,r\w
S [E () & (Gt ) &
by®) & Wﬂ H® o = oL
_“_ M L/ © mmmﬁu e ~—
G =t Aﬁ o8 @00 & a0 D
@) \o %@ / N v oS 0 =
g A 4\ \ / I [ — NlL. - . O
: _Qmunx / N / X ATESG, ™ N
- g\ AT Ny / /. / \ A NN
S nw TN AARNT , 7)) Ty =
\Af.u\ i A_M T-....mmmg_ N ww 3 oA Ammu / GO 7 e 1)
IO D B’ @ 0 >
o\ 7 , T-,“w.m@ \J C 7 WY
SN X 7/ I / " Mey bk T m
- . A : e ¥ TN 7t &) .
N ® &/ O— A B
““““““““““““ Ly e / oy Kmmmw 5 -
..... SN / \ ,\\X ﬂ/w,, ()
e 9 / \ / N BV ~
animn A ;oS AN y S~
N s e T 3 Yy PSS X @ @
A mwm mh) 7R -/ /S gy W) f)/m )
WJ{W m /n. ol 0 /S 7 )
¢ /”,,m 244 m(. he == ~ S / ya \&, W y
NS g L T vy LS L
AN \ s = e ‘\../mﬂnumwﬂrx-} uua?\
;(NVIU,// A \\ i — - / /LW\
— YA o _ . /
\\ a8 v
; W/wu P { O.,_
Ha way_ & &
R \
~ \/
Af,m\w {0y



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Hydro Transmission

Page 42 of 71

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3 721-3020 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retainer
6 619-3025 1 Housing, LH, Axle
759-3746 1 Sealant, Ultra Grey, 2 0z tube
7  710-1008 16 Screw, Hex L-Wash Tapp, 3/8-16 x 1.88 Lg
(Used with transmission serial no. 006357 &
above)
710-3236 16 Screw, Hex Cap Lock, 3/8-16 x 1.75 Lg (Used
with transmission serial no. 006356 & below)
8 736-0213 16 /P Washer, Bell, 3/8 (Used with transmission
serial no. 006356 & below)
9  715-3045 4 S  Bushing, Dowel
10 619-3037 1 Housing, LH, Differential (Used with
transmission serial no. 006357 & above)
759-3746 1 Sealant, Ultra Grey, 2 0z tube
619-3008 1 Housing, LH, Differential (Transmission serial
no. 006356 & below; order 619-3037 housing
& 8 of 710-1008 screw)
11  710-0606 2 /P Screw, Hex Cap, 1/4-20x 1.5 Lg
12 736-0463 4 S Washer, Flat, .25 x .62 x .052 Thk
13  710-0788 15 /P Screw, Hex Wash TT-Tapp 1/4-20 x 1.0 Lg
14  737-0177 1 /P Plug, 1/2-14 NPTF
15  715-3038 2 Pin, Slotted Spring, 7/16 x 1.0 Lg
16 741-0361 3 S Bearing, Ball
17  750-3133 1 Spacer, .757 ID x 1.0 OD x 1.460 Lg
18 717-3388 1 Gear, 27T Drive
19 711-3374 1 S  Shaft, Drive
20 717-3347 1 Gear, 36T Bevel
21  717-3391 1 Gear, 16T Spur
22  750-3134 1 Spacer, .885 1D x 1.125 OD x 1.400 Lg
23  717-3387 1 Gear, 18T Shift
24  718-3039 1 Collar, Drive
25  732-3113 1 Spring, Compression 1.015ID x 1.6 Lg
26  711-3379 1 Shaft, Shifter
27  741-3057 3 S Bearing, Ball, .787 x 1.85 x .551 Thk
28 717-3392 1 Gear, 42T Spur
29  717-3346 1 Shaft, 9T Output
30 741-3037 2 S  Bearing, Ball
31 710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0 Lg
32 619-3013 2 Cover, Differential
33  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
34 736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk
35 736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
36 736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk
37  717-1159 1 Gear, 60T Bull
38 717-1119 2 Gear, 14T Differential Side
39 717-1190 Block, Differential Thrust
40 717-1120 WWW. myxmower [oeir LBrObidrkntial Pinion



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Hydro Transmission

Page 43 of 71

Ref#  Part Number Qty S/P/F  Description

41  717-1178 2 Shaft, Cross

42 717-1173 1 Shatft, Cross, .500 OD x 3.485 Lg

43  712-3054 4 /P Nut, Hex Lock, 3/8-24

44  721-3008 1 /P O-Ring, 3/8 ID x 1/2 OD x 1/16

45  618-3084 1 S  Yoke Assy, Shift (Includes Ref No. 44)

46  619-3036 1 Housing, RH, Differential (Used with

transmission serial no. 006357 & above)
759-3746 1 Sealant, Ultra Grey, 2 0z tube
619-3028 1 Housing, RH, Differential (Used with
transmission serial no. 006356 & below)

47  712-3051 2 /P Nut, Hex Top Lock, 1/4-20

48  721-3029 1 S  Seal, Shift Shaft

49  761-3019 1 Drum, Brake

50 732-3077 1 Spring, Brake

51  761-3020 2 S  Shoe, Brake

52  732-0152 1 Spring, Compression

53 703-2191 1 Arm, Brake

54  618-3060 1 S  Plate, Brake

55  761-3028 1 Actuator, Brake Shoe

56  710-3262 1 Screw, Low Hd Cap 3/8-16 x .75 Lg

57 611-3009 1 Axle Assy, RH, 15.6" Lg

58 619-3024 1 Housing, RH, Axle
759-3746 1 Sealant, Ultra Grey, 2 0z tube

59  727-3085 1 S  Dipstick, Oil

60 717-1180 1 Block, Differential Pinion

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 71

2165 Tractor S/N 239,001 - 326,005

/ -\

N £
%w wuw,,,u,ﬂ
\ ||...vv....i
NN =2
VY=
@\ .arr----.,-w ;
_R|Illllm./(YM|lm“|\HHMm,n‘L
m_., ) O T
\
\
// Anwv
R , \wmmwrv
O—A

Y

C .
\ fmm\
NN
NORe’

\
\ ~
- / m_ L_y”/ @ < \
A o =y \} P \ ) \
o ‘.m-/ 7 ,w? \ \
AN /
,_“nm .,MN =% @ N < /R.M. \
P T N \
B ) \
w “NTH- w mm«\) // M /
nmuv{... N Aruuxx \\ ,/\,_H )R e ,Am
)(Uﬂuv =~ N / =y v \
ah A ( R A\
( v;luoam_“ b \ e
\Z ) / .
\ A LA / V\ / \\
4 g =\ /
N E V/A 55/
= m 7 . MA o) /nmm_awﬁ\
O | Amv, 1 / AW
: L VR
© o \ | ”/v
0 n.\v \/ o A\
3 o //@:,.. @\
© N\
S \
5 TN 5
n.\n.V \”w“mwum\\nﬂllwwwnmmmj ATINMW._J
2 N , N\a, R ) \
D \ \ W W .\ % o TN \
= A /w P - m m { ,_mmw, } ’ AZL
0 ||n.n4m...Lw\u mnzm\...l “‘i\ A w I A
S D @ ‘¢ & / mwx
© - 2 D <@ ..iuA m vn . \./ \ ‘wv %,. v
. R LRATE
2 “W ~7 V\\\“ f N-i..lE-EL.iw-a@,
5 b WosA] & )5 4
= d r q.lll L
= \ Mm.”_xwmmmnlnm_‘r / m &\ m
1 Ny /
w / // //
m /, — /
: N
E CEEYAN e
>N\ A w
o / [
g / ® ...-;.Aanm\un Y9!
2 N,
§e;
>
I

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 45 of 71
Hydrostatic Pump BDU-10L-219 - Transmission S/N 006356 & Below

Ref#  Part Number Qty S/P/F  Description
A HG-2510050 /P Kit, Check Valve
B HG-2513011 /P Kit, Bypass Valve
C HG-2510034 /P Kit, Orificed Check Valve
D HG-2513009 S  Kit, Cylinder Block
E HG-2510011 /P Kit, Charge Relief Valve
F  HG-2513027 /P Kit, Charge Pump
1 HG-50185 Shaft, Pump
2 HG-2003016 /P Ring, Retaining (Included in seal kit)
3  HG-2003043 S  Bearing, Ball
4  HG-2003018 /P Spacer (Included in seal kit)
5 HG-9008000-0128 /P Seal, Lip (Included in seal kit)
6 HG-2003052 /P Ring, Retaining (Included in seal kit)
7 HG-2513019 Housing Assy (Includes Ref No. 8, 17 & 18)
8 HG-2003009 Bearing, Journal
9 HG-9008000-0126 /P Seal, Lip (Included in seal kit)

10 HG-2003005
11 HG-2000015
12 HG-2003087
13 HG-2003023
14  HG-9004820-2536
15 HG-2003091
16 HG-2003092
17 HG-2003044
18 HG-2003071

/P Arm, Trunnion

/P Guide, Slot

/P Swashplate

S Bearing, Cradle
Pin, Leveler
Leveler, Swashplate
Spring, Leveler

S  Bearing, Thrust
Bearing, Journal

19 HG-9004800-2506 /P Pin
20 HG-9005110-8700 /P Plug
21  HG-2003034 Shaft, Motor

22  HG-2003060
23  HG-2513006

/P Gasket, Center Section (Included in seal kit)
Center Section Assy (Includes Ref No. 24 &
25)

Bearing, Journal
Bearing, Needle
/P Plug, Pipe
/P O-Ring (Included in seal kit)
/P Screw, Socket Hd
/P O-Ring (Included in seal kit)
/P O-Ring (Included in seal kit)
/P Plug w/Ring
/P O-Ring (Included in seal kit)
S  Gerotor Assy
Screw, Socket Hd
/P Seal, Lip (Included in seal kit)
Kit, Overhaul Seal (Includes Ref No. 2, 4,5, 6,
9, 22, 27, 29, 30, 32 & 35)

RPRPRRPRPNRPRNRPRPRPNRRPRPRPRRPRPRPREPREPRPNRPRRPRENRRRE

24  HG-2003071

25 HG-2003045

26  HG-9005001-0600

27  HG-9004201-3700

28 HG-9007314-0808

29  HG-9004201-2500

30 HG-9004175-0027

31 HG-9005110-5600

32 HG-9004101-1340

33 HG-J1041008

34 HG-9007375-0038

35 HG-9008000-0127
HG-2513018

RPRPRNRPRRPNRPRPOWRRRE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 46 of 71

2165 Tractor S/N 239,001 - 326,005

\ S

,,/
\ C
I / ”l\ ! /
) Y nﬂ, / A \
\ AN ANEAGN
] QL S
) e N
_\\@/Y!..IJA\“MIM // .NW. /// Y\,MHW, \\
DS /& B\ x
wf.\..r\l / / AmM a,f // ,ww
o \ ,n v / A N JP- -
Gy — N R Q
g \V X / / \Y\\ l/ / /
X /N / / / =\ \ /N
o %\ \ 2223/ )
2 v %\ AN \
B A“u\ / \ \ Re w A \
o] i == \ | \mw
A AV \v / / AYJ m“.)'
o ,/ / \/ AWI X
— N\ 4 N —
N~ ) ‘"umMMJ ] \ /%/ A/.M\vl M \ _‘n m/,‘ﬁ/
3 = \V/M,Axmmm.mwvw_@v / o X ,mym ;”mwwv DR
©O @ N\ mmmmwm A / oL Vnu - & n||| ||| V
o / V\ “ ).. “WV\V]JA..._I /
S A N ey,
S W\ A Y ®
y V —————— i|||||,/ ,V ﬂmm AN
c ‘,w Awummmnwa,mmmmmmmmrmmuw \1/,(
S -~ \ww, @
A 7
2 /V /y k@\:(
n MHWNMWHI HMMMHNN.H\I ‘JV
g @ iﬁ (@ | -
= P 5 = — N 9 @\
_ mG ,%_/ “ Ru.w{ nm“. wv.wdnu <5 ww “  / i \vu.\ \
— N N Dm \- w‘ \.- \\IIKIN “ mm
N w 7 m\ vx frm e - 4
N V @ () k rv
S og. QX K7
S \ m..m.m; x\w mmn mmn N /
! ¢ m/ \ / .
w 0N/ / , //
-/ \ A\
w \ - .Av\ //--. J//(
/) § g\
£ YA ) uv
: </ g -0\
L / / ™ v\., / I\ O
£ SN PN
9 (& ® /7 “nm .
S & Y N D
S w N -
> \ rw
I \ w
B
/ -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Page 47 of 71

Hydrostatic Pump BDU-10L-221 - Transmission S/N 006357 & Above

Ref#  Part Number Qty S/P/F  Description
A HG-2510050 1 /P Kit, Check Valve
B HG-2510034 1 /P Kit, Orificed Check Valve
C HG-2513009 2 S  Kit, Cylinder Block
D HG-2510011 1 /P Kit, Charge Relief Valve
E HG-2513027 1 /P Kit, Charge Pump
1 HG-50185 1 Shaft, Pump
2 HG-2003016 2 /P Ring, Retaining (Included in seal kit)
3  HG-2003043 1 S  Bearing, Ball
4 HG-2003018 1 /P Spacer (Included in seal kit)
5 HG-9008000-0128 1 /P Seal, Lip (Included in seal kit)
6 HG-2003052 1 /P Ring, Retaining (Included in seal kit)
7 HG-2513036 1 /P Housing Assy (Includes Ref No. 8, 14 & 18)
8 HG-2003009 1 Bearing, Journal
9 HG-9008000-0126 1 /P Seal, Lip (Included in seal kit)
10 HG-2003005 1 /P Arm, Trunnion
11  HG-2000015 1 /P Guide, Slot
12 HG-2003087 1 /P Swashplate
13  HG-2003023 2 S Bearing, Cradle
14  HG-9004820-2536 1 Pin, Leveler
15 HG-2003091 1 Leveler, Swashplate
16  HG-2003092 1 Spring, Leveler
17  HG-2003044 2 S  Bearing, Thrust
18 HG-2003071 1 Bearing, Journal
19 HG-9005110-4400 1 Plug
20 HG-9004800-2506 2 /P Pin
21  HG-9005110-8700 1 /P Plug
22  HG-2003034 1 Shaft, Motor
23 HG-2003060 1 /P Gasket, Center Section (Included in seal kit)
24  HG-2513037 1 Center Section Assy (Includes Ref No. 25 &
26)
25 HG-2003071 1 Bearing, Journal
26  HG-2003045 1 Bearing, Needle
27  HG-9005001-0600 1 /P Plug, Pipe
28  HG-9004201-3700 3 /P O-Ring (Included in seal kit)
29  HG-9007314-0808 8 /P Screw, Socket Hd
30 HG-9005110-5600 2 /P Plug w/Ring
31 HG-9004101-1340 1 /P O-Ring (Included in seal kit)
32 HG-J1041008 1 S  Gerotor Assy
33  HG-9007375-0038 2 Screw, Socket Hd
34 1 WHEEL-4.80/4.00 Not used in this application
HG-2513013 1 /P Kit, Overhaul Seal (Includes Ref No. 2, 4, 5, 6,

9,23, 28, 31, & 34)

WWW.mymowerparts.com



Page 48 of 71

TN

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Implement Lift Handle

Y
RS /7{

N /,,V ..nuy //—/

DY )
./ /ﬂll\

/ M\c \
«._wwv -
AN D,W

A W

Yu, m,y Nm.ﬁ
A y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Implement Lift Handle

Page 49 of 71

Ref#  Part Number Qty S/P/F  Description
1 603-0057A 1 S  Handle Assy, Lift
2  603-0059 1 S  Shaft Assy, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75 Lg
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 Lg GR5
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 Lg GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Center Lock, Jam 3/8-24
14  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock 5/16-18
16  715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06 Thk
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

/ - : T
e ¢ e e e Ly

\\ !

— sy
m4 \\H/
f,v

/

P

Page 50 of 71

® L LT
@ ﬁ-,i, MMX%W;\
/l/lm.;mWHW _
R
/ A\, —
- T\x,/ / @mv ®
\I \\\\m‘am // /A_\ M
A(. @) \\w.mw NS 8
T
ﬂﬂ /”w// 4

/ K: -,
w
\ 3 \_///» A\.,ymuv |.v Ty

e T T

o
o
-

. o

S o)

H // ,mW/ /j

O S,
B

( \h ﬂL LN.

:\/ w

, vvrn ,/,VM. A

\ .\ /a,_ Allr
N um \ //

1!..!., ,,4‘

m

,V

JESR = N

J/ -\ \

) YN
o \,
o N\
6 N
N

™

1

—

o

Q

o O

N D

98

£ T

nhvn_m ,,/ \‘
mL /, \\
oc

S o

S

— &

n 9

=

N E

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Implement Lift Hanger

Page 51 of 71

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, LH Hanger
2 703-2233 2 Link, Lift
3 703-2234 1 Bracket, RH Hanger
4  703-2456 2 Bracket, Lift
5 710-0260 4 S Bolt, Carriage, 5/16-18 x .62 Lg
6 711-3319 1 S  Ferrule, Adjustment
7  712-0431 6 S  Nut, Hex Flanged Lock, 3/8-16
8 712-3004A 4 /P Nut, Hex Flange Top Lock 5/16-18
9 712-3048 1 S Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
11  714-0145 2 S  Pin, Internal Cotter, .092 Dia x 1.63 Lg
12 732-3094 1 S  Spring, Compression, .63 ID x 2.0 Lg
13 732-3120A 1 /P Spring, Extension, 1.0 OD x 6.42 Caoils, Light
Duty 46" Dock
732-3126 1 S Spring, Extension, .91 OD x 7.33 Lg, 46 Caoils,
Heavy Duty 48" Dock
14  736-3125 3 /P Washer, Flat, .50 x 1.5 x .1 5 Thk
15 738-0129 1 /P Bolt, Shoulder
16  738-0507B 3 S  Bolt, Shoulder
17  747-3236 1 S Rod, RH Lift Assist
18  738-0430 2 Bolt, Shoulder

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 71

2165 Tractor S/N 239,001 - 326,005

Intake Manifolds

. '._ln..
5y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 53 of 71
Intake Manifolds
Ref#  Part Number Qty S/P/F  Description
1 BS-805409 1 Manifold Assy
2 BS-805023 2 S  Gasket, Intake Manifold
3 BS-805006 4 S  Screw, Sems

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 71

2165 Tractor S/N 239,001 - 326,005

Labels

™
Rl
(]
.'!
W
@

e
(Bl

._ﬁ
.-l[

o0

100

mm,
“
il
_______ S

.1|_
—
[Ty]
.A—q
M
M~
M~

O i F il
J_Wv ...._— “_

\ _ s 4
_____,_____ ,.an__._____"___ ~ b
] : ,

...._
‘__

.A-——

aNMIELwdd-B

kAl AV ID T ]

ll'l

WWW.MyMmOowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Page 55 of 71

Labels
Ref#  Part Number Qty S/P/F  Description

777-1712  777-1712 1 S LABEL-FRAME COVER

777-4571  777-4571 1 S LABEL-CUB W/SPRIG

777-1716  777-1716 1 LABEL-SEAT ADJ RELEA

777-2656  777-2656 1 S LABEL-DASH

777-4540  777-4540 1 LABEL-HDS 2165

777-4511  777-4511 1 S LABEL-CUB BY MTD RH

777-4485  777-4485 1 LETTERS W/SPRIG-CUB

T777-4542  777-4542 1 LABEL-CUB BY MTD LH
777-1915A  777-1915A 1 S LABEL-REAR FENDER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 71

- 326,005

2165 Tractor S/N 239,001

Labels (Cont.

)

N
e
©
o~
lad
©

<l
Q.

13A-%

._jﬁ

im1

208-100

0
<t

Anun. —
© z
o

N
[y

t~ L

M~ QO

(7))

w—,

mm
2
V)]

~

Q

"\,
.
II._

NGAGED

TRANSMISSION E

\A

H..w /

/,..
Ilv <t

(o))

_3

N
IS~
M~

_____g____




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Labels (Cont.)

Page 57 of 71

Ref#  Part Number Qty S/P/F  Description
777-3947  777-3947 1 S  GRAPHIC-TENSION LEVER
777-1714  777-1714 1 GRAFIC-RELEASE LEVER
T77-2276A  777-2276A 1 S STRIP, PROTECTIVE PO
777-2283  777-2283 1 S GRAPHIC,WARNING HOT
777-4823  777-4823 1 LABEL-16HP V-TWIN
777-2041  777-2041 1 S GRAFIC-MADE IN USA
777-5371  777-5371 1 LABEL-MODEL/SERIAL #
777-2456  777-2456 1 LABEL-I.D. PLATE
777-6181  777-6181 1 LABEL-DATE/CODE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

— /f__\\
= _
ks)
8
[ o0
o &Y
E n N ( ,.hwv
=
o
[¢D])
[a1]
o3
O
Ln
(9p]
O
o
o
=z
~~
(0))
(2]
3
o
T
m - -..\ ! \ \
o 4} /\ d \. ! i
2 e A,, > r9\_ mmlm ’ ,2\1*\
8 ~& T T (4l
) o o —_— S e 4
S5 ﬂ
a4
AN O
i 47
— .2
83
D5
(90] .
S N \
<5 y
(92) w .‘ _‘
g2 T
= A
H e
Q5 h\ A
<42 V TV Y ()
NZ OO GICIO

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Neutral Linkage, Hydraulic Pickup, Return Tubes S/N 006356 & Below

Page 59 of 71

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 703-1802 1 Clamp, Single
3 703-2440 1 Bracket, Hydro Neutral
4  703-2441 2 Arm, Neutral
5 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 Lg
6 710-0751 1 /P Screw, Hex Cap, 1/4-20 x .62 Lg GR5
7 710-0788 2 /P Screw, Hex Wash TT-Tap 1/4-20x 1.0 Lg
8 710-3242 1 Screw w/Patch,Set
9 712-0324 1 /P Nut, Hex Top Lock, 1/4-20
10 716-0111 1 /P Ring, Snap, .875 Shaft
11 721-3021 1 S 0-Ring,.301 X.070 Dia
12 723-3014 1 S  Filter, Ol
13  727-3002 1 S  Connector, Tube 37 Deg w/O-Ring
721-3001 1 /P O-Ring, 3/8 OD Tube
14  727-3086 1 Elbow, Adjustable w/O-Ring
721-3002 1 /P O-Ring, 1/4 OD Tube
15  727-3087 1 Connector, Straight w/O-Ring
721-3005 1 S O-Ring, 5/8 OD Tube
16  727-3088 1 Tube, Pickup
17  727-3089 1 Tube, Return
18  732-3119 1 S  Spring, Extension, .50 OD x 1.97 Lg
19 736-0176 2 S  Washer, Flat, .25 x .93 x.120 Thk
20 737-3022 1 S Nipple, Oil Filter
21  750-0918 1 Spacer, Centering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 60 of 71

2165 Tractor S/N 239,001 - 326,005

o

(Z) (N v

o e’

i

1HII..wl

I iy
% n. nnu/.

.... \

MM ,. .
1I|Il nnl r

w mm,,.

N
G

/

\;,A 75
~ (m , n/ ) ,-\ V
\lr..r \....I :_ L) Y
_/ 0 \_ h M /v \_)1_ V . \ it ) , ,.\ \,MM m\\_“_“h _—/ o
—_— ! y P e '
g AN N wnm_ ,..\ S \.Au“ . *
. | N
. i "~ d——. -
lf.l:.l .::..rl Il{! Imdv) .r““u.u “nwmu
e 1.1.! ., VA LY - "N,
NN ¢ }A 2
l.....l.! Il./l W \W.\T\w

._D -\\\ 3 .
.mw;g ..‘w VL -~ m , Avu}\ M\YL\

w \ mv « \‘.,._._u
M"“uuuu ,@ A

Neutral Linkage, Hydraulic Pickup, Return Tubes S/N 006357 & Above

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005
Neutral Linkage, Hydraulic Pickup, Return Tubes S/N 006357 & Above

Page 61 of 71

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 703-2440 1 Bracket, Hydro Neutral
3 703-2441 2 Arm, Neutral
4  710-0106 1 /P Screw, Hex Cap, 1/4-20 X 1.25 Lg
5 710-0788 2 /P Screw, Hex Wash TT-Tap, 1/4-20 X 1.0 Lg
6 710-3242 1 Screw w/Patch, Set
7  712-0324 1 /P Nut, Hex Top Lock, 1/4-20
8 716-0111 1 /P Ring, Snap, .875 Shaft
9 723-3014 1 S  Filter, Ol
10 727-3002 1 S  Connector, Tube 37 Deg w/O-Ring
721-3001 1 /P O-Ring, 3/8 OD Tube
11 727-3086 1 Elbow, Adjustable w/O-Ring
721-3002 1 /P O-Ring, 1/4 OD Tube
12 727-3088 1 Tube, Pickup
13 732-3119 1 S  Spring, Extension, .50 OD X 1.97 Lg
14 736-0176 2 S  Washer, Flat, .25 X .93 X .120 Thk
15  737-3022 1 S Nipple, Oil Filter
16  750-0918 1 Spacer, Centering

WWW.mymowerparts.com



Page 62 of 71

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

PTO Clutch

Pame \.l].l \.l.rl.

T/_ \. ﬂ 0 . h o _ n

S .f l\ _\ \\ //
! /N
i \\ \
/ A \
/S S \
/ \\ 5\
e /
\\ .\ /
“ _\‘_ /

\ / A\}/V
S NN Lo
y / A/hl...\v // /1.._ S

W“_.“uulyllll i ///

ua’ e // /
/ v

“ \.V_ / \

ey
s
g e

iﬂ.—, =-:;;

e
-
e /

, )..
lu..
.-..._
“““n
/ /ﬂ”“““\“

L 4

.
——
£

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Page 63 of 71

PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 703-1986A 1 S  Bracket, Torque
2  710-0539 1 /P Screw, Hex Cap, 3/8-24 x 1.75 Lg GR5
3  710-3030 2 Screw, Hex Cap, 7/16-14 x .75 Lg GR5
4  711-3179 1 S  Spacer
5 717-3389 1 S/F  Clutch Assy, PTO CVX Style; (Includes Ref
No. 9, 10 & 11)
6 736-0169 1 S  Washer, Lock, 3/8
7  736-0407 2 Washer, Bell, .45 x 1.0 x .062 Thk
8  736-3082 1 S  Washer, Flat, .445 x 1.5 x.1 72 Thk Hdn
9 759-3694 1 S  Field Assy
10  759-3697 1 Mounting Accessories
3 Hex Nuts
3 Springs
11 759-3739 1 S  Kit, Armature and Rotor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 64 of 71

2165 Tractor S/N 239,001 - 326,005

Rear Wheel

\-i-!.l.ll
e

- —
_-.._._..-.!II].I I-uu-.t,_-!lli- If;
=" o ,....11 omy,

e o
- pe iy S

- e g

. ay
! .!.;.,.. i
; "
"t
S
ii!!!
!IH._,_,
S
Ly

",
e
i
f.fl
M

", -~
a, = r
., -.!l{.llr.ll1|.ll..l.._-\.1.\ \_\\
s S 1.1\ \

f
= e __
——— ,\nu“ ““ __.__

1\_\\
\\\\ L
-
nuill\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005 Page 65 of 71
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3106 2 S Tire, Cub Tread, 23 x 9.5 x 12
1 634-3014 2 S Rim Assy, Rear
2  712-3050 8 /P Nut, Lug, 7/16-14
3  734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



Page 66 of 71

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Seat and Support

® o o
N © v T
J\»M/ N @ mij il
/ “\ yd M\ 7”/ // \ A . d > AM/ a— -
\ \\\\ \\ /ﬂ, // M/// ) AZ\ ) “m_ W
77 N v L—"mE - —
\“\ / \\ \\nnuxw“wm T “mv _ 4 ,/rjlmg
// \ p \n\\\““mwmw\ - n T A \ /
| A& ; / , \\ \M mmw“m“wunn f\ ﬁT\! Yxnvu M wnlx Avv - wuwrwmﬂo R \N\NJ,.
| 7 = H H = x\\, "
/ & @ &
\ \ S’ - y
7/ o \
Vit R \, A
I SN B
Nmmmwu“uu\ A/ H _H my o \“v N\
1 ® C Vi
® - ° o 4
1 )
3 /|
\ s
\ \\\\
W, Ve
AN \\x\
”m V\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Seat and Support

Page 67 of 71

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395 1 S  SeatBase
3  703-2477 1 Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-18 x .75 Lg
5 710-0601 4 S  Screw, Hex Wash Sf -Tapp 5/16-18 x .75 Lg
6  712-3004A 8 /P Nut, Hex Flange Top Lock, 5/16-18
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9 731-3162 1 S Tray, Tool
10  732-3080 2 S  Spring, Compression, 1.9 OD x 2.4 Lg
11  732-3098 1 Adjuster, Seat
12 738-0140 2 S  Bolt, Shoulder
13  738-0372 4 S  Spacer, Shoulder
14  757-3004 1 S  Seat, High Back
15  777-1713 1 S  Graphic, Seat Back Script
16 777-1716 1 Graphic, Seat Adjuster
17  777-2041 1 S  Graphic, Made in USA

WWW.mymowerparts.com



Page 68 of 71

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Steering

@ ©
~ N
Jre.ns_S A m v

2T m
S

G . _ V)
) N
f Q) m@ (8) .m
1.11/_ -A, . A\ wm”/v p
- A
Pl v - 0 () o (=) 5]
[ b < ﬂm.\ A,&\: L =
P S b
AKMW\V _ \‘ \\v /N#ff /// H/ o JW . O
_ 7--:...-.,:-----:...-.:_wm,{ AN .HNR-\W_._;E ) ,H m
\ VAN @
e, AR \\ A,.Uv WJ
] 5/ 7
i - e
Mm o
o ;.\A\_ N
I —~ o
? .m_s ) Qﬂuv \\ . Vn:\ w@ ] ! R
(| N gl p
@ _/, | Y [
T T wwu = &
- JI\ \ ~ / // fl\_‘ , -
O | A
T N\ o
o W\
A (o [* e
e \\S
\, “\_\\v“,\ u //,, d:{\ 4
/m \L\\ AJ7I/' uﬁ ,/IIIJI\\\\\
4 /_:_\ C)

N’




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Page 69 of 71

Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0064 1 Arm Assy, Lower Steering
2 603-0236 1 S  Housing Assy, Steering [Includes Ref No. 24
(Qty 2), 28 (Qty 1) & 29 (Qty 2)]
3  603-0250 1 /P Segment Assy, 18T - Steering
4  631-0005 1 S  Wheel, Steering
5 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62 Lg
6 710-0601 4 S  Screw, Hex Wash Sf-Tapp 5/16-18 x .75 Lg
7 712-0237 1 S Nut, Hex Center Lock, 5/16-24
8 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-0115 1 S Pin, Cotter, 1/8 Diax 1.0 Lg
13  714-3004 1 Pin, Cotter, 3/32 Dia x 1.25 Lg
14 717-3382 1 Pinion, Steering
15  722-3019 1 Gasket, Steering
16  723-0156 4 S Joint, Ball, 3/8-24
17  731-3139 1 Insert, Steering Wheel, Cub Cadet
18 736-0242 1 /P Washer, Bell, .340 x .88 x .06 Thk
19 736-0272 4 S  Washer, Flat, .510 x 1.0 x .06 Thk
20 736-0351 1 S  Washer, Flat, .760 x 1.50 x .030 Thk
21  736-0355 1 /P Washer, Flat, .56 x 1.0 x .040 Thk
22  736-0921 1 S  Washer, Lock, 1/2
23  736-3013 2 S  Washer, Flat, .531 x 1.0 x .027 Thk
24 736-3132 1 Washer, Rubber Flat, .50 x 1.12 x .125 Thk
25  737-3000 2 S  Fitting, Lube, 3/16 Drive Type
26 738-3105 1 Shaft, Steering
27  741-3025 1 Bearing, Flange
28  747-3171 2 Rod, Tie
29  748-0108 1 S  Bearing, Flange, .503 ID
30 748-3007A 2 S  Bearing, Bronze Flange, .75 ID

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 71

2165 Tractor S/N 239,001 - 326,005

Controls

ission

Transm

\Aﬁvu
. T
( Q./v - S
o, . -

Ty T w Amwv /A

b

5 :
e

e e e ik i,

o Ve

.m__.mp

SN
. SN, ﬁ 0 v
oy ()~

Z A N
TTOL 97

N s WSS
A A g ww Y,_,‘W%“ \A /

NN -
‘.i.// ///ﬁ N A” o “( mw war:i/
g P ) N /. a8 ,\pY Lf -
. R NVL_.
| (L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2165 Tractor S/N 239,001 - 326,005

Transmission Controls

Page 71 of 71

Ref#  Part Number Qty S/P/F  Description
1 603-0252 1 Bracket Assy, Cruise Return
2 603-0272 1 Pivot Assy, Sleeve
3  631-0009 1 S  Knob, Shifter
4  703-2368 1 Bracket, Gear Shift
5 703-2488 1 Pivot Bracket, Hydro Cruise
6 703-2635 1 Cam, Hydro Cruise
7  710-0262 1 /P Bolt, Carriage, 5/16-1 8 x 1.50 Lg
8  710-0449 1 S  Bolt, Carriage, 5/16-18 x 2.25 Lg GR5
9 710-0451 2 /P Bolt, Carriage, 5/16-18 x .75 Lg
10 710-0597 2 /P Screw, Hex Cap, 1/4-20x 1.0 Lg
11  710-3170 1 Screw, Ball, 5/16-18
12 711-3397 2 Ferrule, Adjustment
13 712-0271 3 /P Nut, Hex Sems, 1/4-20
14  712-0346 1 S Nut, Hex Jam Lock, 1/2-20
15 712-3001 1 S  HexJam, 3/8-24 GR5 Nut,
16  712-3004A 7 /P Nut, Hex Flange Top Lock, 5/16-18
17  712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
18 712-3027 3 S  Nut, Hex Flange Lock, 1/4-20
19 714-0104 5 S  Pin, Internal Cotter, 5/16 Dia x 1.12 Lg
20  723-3055 1 S  Washer, Friction
21  727-3090 1 /P Cylinder, Damper
22  732-3094 1 S  Spring, Compression, .63 ID x 2.0 Lg
23  732-3118 1 Spring, Extension, .38 OD x 1.44 Lg
24  736-0105 1 /P Washer, Bell, .380 X.88 x .062 Thk
25 736-0185 2 S  Washer, Flat, .406 x .75 x .063 Thk
26  736-0262 2 /P Washer, Flat, .375 x .870 x .090 Thk
27  736-0275 1 S  Washer, Flat, 5/16
28  736-3022 2 S  Washer, Bell
29  736-3092 1 /P Washer, Flat, .265 x 1.0 x .030 Thk Hdn
30 738-0140 1 S  Bolt, Shoulder, .437 Dia x .180 Lg
31 738-0560 1 S  Bolt, Shoulder, .374 Diax 1.375 Lg
32 747-3176 1 Rod, Hydro Stop
33  747-3212 1 Lever, Cruise Control
34 747-3234 1 Rod, Hydro Adjustment
35 748-3053 1 Bushing, Control Lever
36  750-0252 1 S  Spacer, .3776 ID x .500 OD x .830 Lg
37  750-0434 1 /P Spacer, Split Tubing, .375 ID x .520 OD x 1.04

Lg

WWW.mymowerparts.com



